Fuel tank may need to be Version 1.4

D4RX-45-CC-13
(-2.5” lowering)

KLM18129 /10010498
(stock height)

KLM18133

li.aldeflmalt Stock Height XL

AIR SUSPENSION SYSTEMS

2686 Highway 92—0skaloosa, IA 52571
Phone: 641-673-5396
www.kelderman.com

2008+ RAM 4900/5300
Chassis Gah 4-Link Rear
Installation Instructions

removed temporarily for
installation. We recom-
mend beginning install
with a low fuel level.

®




INTRODUCTION
PRE-INSTALLATION CHECKLIST
DETERMINING PINION ANGLE
EXPLODED DIAGRAMS
DISSASSMBLY

INSTALLATION

ALIGNMENT

FINAL DIMENSION SHEET
OWNER GUIDELINES

KIT IMAGES

TECH SUPPORT/TROUBLESHOOTING

{/

TABLE OF CONTENTS

AIR SUSPENSION SYSTEMS

AA

PAGE 3
PAGE 4
PAGE 5
PAGE 6-7
PAGE 8-10
PAGE 11-22
PAGE 23
PAGE 24
PAGE 25
PAGE 26-28
PAGE 29




INTRODUCTION

IMPORTANT!
It is important that the entire installation instructions be read thoroughly before proceeding with suspension installation.

Inspect the entire contents of the shipment prior to beginning with installation.

PRODUCT INSTALLER RESPONSIBILITIES

Installer is responsible for installing the product in accordance with Kelderman Mfg., Inc. specifications and installation instructions.

Installer is responsible for providing proper installation of vehicle components and attachments as well as required or necessary
clearance for suspension components, axles, wheels, tires, and other vehicle components to ensure a safe and sound installation
and operations.

Installer is responsible for advising the owner of proper use, service, and maintenance required by the product and for supplying
maintenance and other instruction as readily available from Kelderman Mfg., Inc.

WARNING!

A correct installation must result in the suspension and axle being “loaded” within the range specified by axle and suspension man-
ufacturers. Please check vehicle specifications and intended usage to insure axle will be within Gross Weight Rating (GAWR). No
alteration of any suspension component is permitted.

DEFINITION OF TERMS

WARNING —indicates a potentially hazardous situation which, if not avoided, could result in death or serious injury.

CAUTION —a potential hazardous situation may result in property damage.

NOTE —provide information or suggestions that help you correctly perform a task.

TORQUE —the italicized torque alerts you to tighten fasteners to a specified torque value.



PRE-INSTALLATION CHECKLIST

Check the vehicle wheel alignment prior to installation to ensure no precondition already exists; record the information for
verification.

Measure and record the wheelbase and centering dimensions before beginning installation.

Measure and record the height from the ground up to the rear of the frame.

Measure and record the pinion angle. See page 5 for specific instructions.

Remove the attached body, if applicable. Remember to disconnect all electrical connections and fuel filler tube, before re-
moving the body. The installation can also be completed using a lift to raise the vehicle. If using a lift, chassis body removal
may not be necessary but removal of rear wheels will aid in installation.

If not using a lift, block the front wheels so the vehicle cannot roll.

Jack up the rear frame of the truck in order to unload the rear leaf springs. Do not lift the wheels off the ground (if not using a
lift to install the suspension). Do not jack on the axle itself.

r WHEEL BASE DIMENSION -I

CENTERING DIMENSION 2

AR 7

C ] &

FRAME TO GROUND

CENTERING DIMENSION 1

WHEEL BASE DIMENSION




DETERMINING PINION ANGLE

The pinion angle is critical in the correct installation of your Kelderman Air Suspension System. The pinion angle can be easily deter-
mined with the use of a magnetic angle gauge.

To measure the angle, find a flat surface to attach
angle gauge. Mark the location of your gauge with a
marking pen or scribe. Record the angle on the gauge

for future reference.

Note: It may be necessary to remove gauge.
Marking the position of the gauge is critical to ensure
accurate angle readings during adjustment steps of

the assembly of your Kelderman Air Suspension

System.

Pinion Angle:




£40 | 133HS

i e oo v | ER0EH LB ANV 2 NOIEC) &% Beg T P HOUGREDGI0 FOHVHD Hod | A
TN HYPESETHE 45 \uﬂn___ﬂ l}aUU.._Ju
SENTAT BT SELBL-WIN #=5nm v | (LTS W00
RO+ XEE
gDO SISSOYT DOSS-005T WOY +510T RIF XK
doaromd | SIONVETION OIS
SIHINL N
IS TINCSHI
i 4oops (0au) yurt-p-rosss= STINN
£ads Uvw| MR
5q) = e SsDuouddy _ [w=a} _-.Esgu.tum x.._.i...q__ A~ |_mn_| @

L | (Wog b/E) sunopy iog paoyuoy ssddy) - jusuipam 0E90E 3
L | (wog.#/g) ssquiswissass iog pioyuoy - juswipis OEIgI £
! SBUDH ST - JUSLUBIS 84508 oe
z 9SO /5T - U] PUT 2/ [~/ | - $U5LPIEM z5s8l 62
z Jur] PUF 0576 - JUSLUPISM L6208 52
T | Zh-8¥D-02.2/1 - 47N 3007 poaiy] paposig doy FZIEL £z
z | Buoods yog - ©Ig p/E-| - ¥Og Buysng Jog ADMS 8008 9z
! 0I7 7/ - 10g AoMS 1-6/008 5z
| [spusg/m - joyonig sxoig 4o00Ig HOPUDIS - DB/ - SiDid | Q8991 Z
9 F/L XA E5 XTOS | - /1 - 240 1511 £z
l §4D - OF -/ - BUDOOT - N ODIEL Z
L S{UNO}Y /M JUD] Ay 39500 85008 iz
z G £ X 02-Z/1 - HoF XH 12021 07
z ZA - B39 - Z/1 -3¥S 24O 0} ¥ZOE | 61
£ 849,81 X #Z-8/€ - HoF LITT gl
! S [ X081 -HO8 LIz /1
l (5di) S401d SPi§ Uy BUDI] - AQUSSSy L4908 91
z 3Djf 40} DY Buiy-J 40 ADMS - AGISSSY 0B90€ gl
z 42y004g Jur] pu - AQuUSSSY /908 #l
l (5] funopy swoiy Bog seday) - Ajquisssy £4908 £l
l (5) yunopy swo.iy Bog 4eddy) - Aiquisssy F/908 Zl
! (5] 2401 SEig wiry Buioi] - AjQUISssY 8/908 {1
l (5] JUNOpY Spy/BDg 38MOT - AIqLUSssy G908 o1
l (5Q) funopy SpayyBog 4amoT - Aiquisssy 94908 §
! Hoddng iSqUISLLSSOLD) JUD] (SN - AIGUISSsy £¥6L1 g
¥ 0001 SPONUY 4SO - AjqLuassy 6va1 £
¥ Qi .1 - S000! SpPnUY {502 - Alquisssy 46781 9
! DUD .81 GHd fuSg - Ajquusssy GE90E ¢
¥ £ZE% SuoysaL - BOg oy £ZE5-TI008 | &
¥ 0g wity Bupod] S| SYLIZS £
£ N F207 $Z-.8/E ZZIEL z
9 4BYSOM O G/E ZZOE | I
“ALD NOILIIDS3a HIFNNN 18vd [ ON WEL




£40 € I33HS | mpemmsmm, | Z002/2(v 21va M RSO o ¥ Bag

e | F 10
R e LTIBL-WINEDANN 15 .«ﬂ_u_mu%ﬂxmuwna_
R0T XX

QoD SISSTYD 0055-00ST WDE +800T 103M08|  eapwimiol aus

o |8 ROUIHDEE0 FDHVHD N33 | A

SEHDN NS
MEBH §00s (I08] JUN-¥ - 0 HOILAEDEI0| D34S TIMEEHIO

0345 UK ;%mmm._.m%

uﬂawnnfﬁut.EUE_uuﬁn_{_ ool _gtqan_ﬂ{.nhbznn_ \-J -|

S[XY 10 J8JuaD O] aWD.M

e 2L
" —. N—

SXV 10 Jolus)d O} I 10 juoi

44

" g

WBISH [I019A0
L7z

yBisH ubisag
__w

i

13 JO SpIsinG Of swibld

11 Jo 103y 0} 3XY

V2 o1

iz

¥2
. &Nh

siajuaD) Bog iy

¥
:m&_-

LE

yibua [pisA0

9L
__m”_.Dm

—_ =

{3 10 Juoi] O] Yaiad
buuds Jo JauaD

—_

21
"l




DISASSEMBLY OF LEAF SPRINGS

1) Before disassembling any components, measure the pinion angle and record the angle in the space provided on
page 5. This is important as you will need to put the axle back to this measurement at the completion of the installa-
tion.

2) Jack the rear of the frame so that most of the tension is off of the leaf springs. Place a set of jack stands under the

frame, block the tires so that the axle will not move and place a jack stand under the pinion so it does not rotate.

3) Remove the leaf springs, spring perches, factory sway bar end link mounts, and the over load pad mounts. You will
need to use a torch to cut off the rivets and use a punch to remove the rivets on older models. Newer models use bolts
instead of rivets. Use a cut off wheel to remove the over load pad mounts. Make sure that there are no fuel lines,

brake lines, or wiring that can be damaged while using a torch.

_M""""*‘ by

Place jack under axle to keep from rotating. Front leaf spring perch

Overload pads Remove rivet with torch



Bumps stop bracket shown removed

Cut the bump stop bracket with a cut off wheel




DISASSEMBLY OF E BRAKE CABLES AND AXLE PREP

4) On the drivers side, separate the emergency brake cables. The emergency brake cable will be installed onto the
front trailing arm mount in a later step.

Disconnect brake cables here

5) On the top of the axle, cut off the spring perches that are welded to the axle. Also remove the square block that
holds the emergency brake cable in place.




INSTALLATION OF FUEL TANK CROSSMEMBER BRACE

6a) Locate the frame brace kit (pictured below). The assembly fastens to the front side of the fuel
tank crossmember. Some of the holes will need to be drilled. Use the plate (Part # 17491) to identify
which holes need drilled. Do not install the bolts in the side of the truck frame just yet (bolts #7 in the
diagram below). These bolts sandwich the frame with the upper air bag mounts. If installing on a
bare chassis, only the front of the fuel tank needs to be lowered. If the chassis has a bed or box on
it, the entire fuel tank will have to be lowered. Be extremely careful removing the fuel lines that go to

the tank. The 90 degree fitting on the fuel pump is very fragile. Leave all the bolts snug until the up-
per air bag mounts are installed. Torque the 1/2” bolts to 85 ft./Ibs. and the 3/8” bolts to 55 ft./Ibs.

. 14
ITEMNO.| PART NUMBER DESCRIPTION QTY.
Parts
1 17941 (FTCS) Brace 1
2 17942 (FTCS) Frame Mount 2
3 17943 (FTCS) (DS) Half Brace 1
4 17944 (FTCS) (PS) Half Brace 1
5 17948 (FTCS) Gusset 2
6 18068 (FTCS) Gusset 1
Hardware
7 12011 Bolt- 1/2-20X 2" Gr.8 2
12213 Bolt - 3/8"-24 x1.25" Gr.8 6
13022 3/8" Flat Washer 18
13024 1/2" Flat Washer 4
13122 3/8"-24 Lock Nut 6
13124 1/2"-20 Lock Nut 2
13874 M10 x 1.50" Thread, 40mm Long 3
13919 Lock Nut - M10-1.5mm 3
-5
NGO R
UNLESS OTHERWISE SPECIFIED: |  Design By: | Zach Beltz 2014 | Project
DIMENSIONS ARE IN INCHES TOLERANCES:| Shelf # / Qty 2013 Dodge 4500/5500 CC
FRACTIONALZ 1/32°
ANGULAR: MACHz 1 BEND 1 Inventory Description:
TWOPLACEDECIMAL  £0%0. Run Qity: Fuel Tank Crossmember Support
THREE PLACE DECIMAL +010
[maATERIAL | PROPRIETARY AND CONFIDENTIAL SIZE |DWG. NO.
| "SR | A 17947
KELDERMAN MFG. INC. ANY
REPRODUCTION IN PART OR AS A WHOLE
5 KELOERUA MG INC. | FRORBTED. | SCALE: 138 | bonorsoaomnc | SHEET 1 OF 1

*If installing on a Dynamax RV chassis see next page for installation
instructions of fuel tank crossmember.

11



6b) Locate the Dynamax frame brace (kit #10008671) (pictured below). The assembly fastens to the
front side of the fuel tank crossmember.

Be extremely careful removing the fuel lines that go to the tank. The 90 degree fitting on the fuel
pump is very fragile.

Torque the 3/8” bolts to 55 ft./Ibs.

This piece goes in first . . . .
d ds 1o be tichtened To install the center section plate, you must disconnect the fuel lines.
and needs to be ene
& ) The fuel lines travel through the hole in the middle of the center section
up before center section

plate along with the exhaust bracket.

is installed

....

....

The bottom bolt also goes through the upper bag mount to tighten
upper bag mount. The upper bag mount must be on track and this
piece must be tight before installing center section.

ITEM NO. | PART NUMBER DESCRIFTION QrY.
1 10008470 Plate - 1/4" - Fuel Tank Crossmember - Frame Brace - w/Bends 1
2 10008868 Weldment - Fuel Tank Crossmember - Frame Bracket 2
3 13022 3/8" Flat Washer 8
4 13046 3/8" Lock Washer 8
5 12212 Hex Bolt - 3/8-16 x 1-1/4" - GR5 - 1 8

[3]
3,000

[33,‘7 !
33,063

1 assemiby - Dynamax R - Fuel Tank Crossmember

AW £800 Chassls Cab - Dynamas lsata § Seres Class €
oma KV

DATE: §/5/2022




INSTALLATION OF UPPER PANHARD BAR MOUNT AND EXHAUST HANGER

7) Locate the passenger side upper bag mounts (part # 17038) and the pan hard bar mounting plate (part # 17034) and exhaust
hanger. Use two 1/2 x 2” bolts to “sandwich” the frame between the upper bag mount, pan hard bar mounting plate, and the sup-
plied exhaust hanger. Use four 1/2 x 2” bolts and one 7/8 x 3” bolt to finish installing the assembly. You will need to drill a 1/2”
hole for the center most 1/2” bolt. Torque the 1/2” bolts to 85 Ib./ft. and the 7/8” bolt to 275 Ib./ft.

UPPER PHB MOUNT

Exhaust hanger mounts on the inside of
the frame with these two 1/2” bolts

Passenger Side

This rivet gets
drilled out to
1/2” for another
bolt (supplied

7/8 x 3” bolt

with frame

brace) Drill this hole

1/2 x 2” bolts
share with frame
brace

13



INSTALLATION OF THE TRAILING ARM MOUNTS

9) Locate the front trailing arm mounts (driver side part # 17037, passenger side part #17036 ). These mount to the
frame in the factory mounting holes from the removed spring perch using two 7/16” x 2” and six 1/2 x 2” bolts, wash-
ers, and top lock nuts per side. Once you have all the bolts started, torque the 7/16” bolts to 50 Ib./ft., and the 1/2”
bolts to 85 Ib./ft. NOTE: The stock height kit uses an adapter to raise the height control mounting bracket up above
the top trailing arm.

Driver side plate

SHEET 30F3

[ SHEET 20F 3




INSTALLATION OF THE LOWER AIR BAG MOUNTS

10) Locate the lower bag mounts (driver side part # 17030, passenger side part # 17031), and the eight 3/4 x 8 1/2”
bolts. Insert the 3/4” bolts through the lower bag mounts. Place these mounts over the axle and measure 3 3/4” from
the inner brake caliper mount surface to the lower bag plate (please see Fig.1). Fasten to the axle using the lower axle
clamps, 3/4” flat washer, and 3/4” lock nuts. If you are installing the stock height kit, locate the four 2” air bag spacers
(part# 69088) and fast to the air bags with the 1/2x2” bolts. Torque these bolts to 85 ft./Ibs. NOTE: Check the orienta-
tion of the lower axle clamps. Make sure that the tall angle of the bottom axle towards the front of the truck. Drop the
bolts down from the top. Do not tighten the bolts until the panhard bar mounts and panhard bar have been installed.

Drivers side lower bag mount with 2" Passenger side lower bag mount (lowering kit)
spacers (stock height)

3 3/4” Front of lower axle clamp

SIDE-PLATE

11) Relocate brake line mount to the low-
er axle clamps and secure with a 1/4” x1”
bolt, flat washers, and nut. Torque bolts
to 60 Ib./in.

15



12) For the 2014 and newer model year Ram 4500/5500 Chassis Cab trucks there is an additional exhaust hanger from
the factory. The upper stud hanger (shown below) needs to be cut off at the first bend of the exhaust. The other ex-
haust hanger must also have the lower stud cut off one inch from the head of the stud. (shown below)




13.) For the installation of the side plate on the passenger side, a bolt is removed from the factory exhaust hanger. A pre-drilled
hole in the side plate will allow for a bolt to be placed through the factory hanger and frame and into the side plate. Remove the
factory bolt and make clearance through the side plate using a 1/2” drill bit. Use the 7/16” x 2” bolt provided as shown below.

Below , left—Remove factory exhaust hanger shown. Below, right— Hole drilled to allow clearance for side plate bolt

into exhaust hanger.

Drill through this hole

Below, — Section of exhaust hanger shown removed.

17



INSTALLATION OF LOWER PANHARD BAR MOUNT

15) Locate the driver side upper air bag mount (part #17039). You will use five 1/2 x 2” bolts and one 7/8 x 2” bolt to secure the
upper bag plate to the frame. Torque the 1/2” bolts to 85 Ib./ft. and the 7/8” bolt to 275 Ib./ft.

16) Locate the cross member (part #17035). The stock height cross member is 2” taller than the lowering kit cross member. Fas-
ten to the lower bag mounts using the four 5/8x2” bolts and the U-bolts. The pan hard bar mounting point should be installed on
the drivers side. Slide the U-bolts up from the bottom and start the nuts but do not tighten. Once you have all the bolts started you
can tighten bolts using a crisscross pattern beginning with the bottom air bag mounts and the U-bolts last. Torque 3/4” bottom air
bag bolts to 175 Ib./ft., the U-bolts to 85 Ib./ft., and the 5/8” bolts to 150 Ib./ft.

CROSSMEMBER

17) Locate the pan hard bar (part # 17032). Use the 5/8 x 4 1/2” bolt, flat washers, lock nuts, and 1/8” spacers to fasten the pan
hard bar in on the driver side. Use the 3/4 x 4” bolt, flat washers, and lock nuts to fasten the pan hard bar the upper mount on the
passenger side. Torque the 3/4” bolts to 150 Ib./ft.

PAN HARD BAR (PHB)

1/8” spacers
18) Locate the four air bags (part # F5323). Use the 3/4” and 1/2” nuts, flat and lock washers to fasten the top of the air bags into
place. Use the 1/2x3 1/2” bolts to fasten the bottom of the air bags into place. Torque these to 35 Ib./ft.




INSTALLATION FOR 84” CAB TO AXLE SWAY BAR

19A) This is the installation process for 84” cab and chassis sway bar end links. If you have a 60” Cab to Axle Chassis, go to the next
page. Locate the sway bar end link relocation bracket. 2008-2013 MY fasten to the frame using the four 7/16 x 2” bolts, torque to
50 Ib./ft. (MY 2014 and newer use M10 x 40 bolts). Locate the sway bar, end links, “D” bushings, and adapter plates. Fasten the
sway bar and the “D” bushings to the adapter plate. Fasten the end links to the sway bar and sway bar relocation bracket using

1/2” x 3” bolts, flat washers, and lock nuts.

84” Sway bar installation completed Passenger side relocation bracket

FIoR N MRR

Passenger side

2017+ Sway bar mounting pad has 4 holes in the bottom, so no need for relocation plate.
Drill out 1st and 3rd holes from the front of the truck and mount D-ring.

19



60” CAB TO AXLE SWAY BAR INSTALLATION

19B) The 60” CA chassis does not use end link relocation brackets. The end link bolts right to the side of the frame. The
end links are also angled so take note. Use the diagram below to see where the end link will attach to the frame. A
1/2” hole will need to be drilled out on each side. On the passenger side, make sure the end link does not hit the partic-
ulate filter. If it rubs, use a washer between the sway bar and endlink and/or frame. On the drivers side make sure not
to drill into any fuel lines when drilling the hole. Make sure to use the large flat washer on the outside of the end link.

60” sway bar end link

84" sway bar end link




INSTALLATION OF TRAILING ARMS

20) Locate the trailing arms and set them so there is 9” between the knuckles. This is a good starting point. Set the upper trailing
arm fastens into the front side plate using 7/8 x 5” bolts, flat washers, and lock nuts, inserting the bolts from the outside in. NOTE:
On the driver side, make sure to run the emergency brake line between the trailing arms. The rear of the upper trailing arm fas-
tens into the lower bag mount using 7/8 x 5” bolts, flat washers, and lock nuts inserting the bolts from the inside out. Do not tight-
en the bolts until alignment is completed.

21) The lower trailing arms fasten into the front side using 7/8 x 7 1/2” bolts, flat washers, and lock nuts inserting the bolts from
the outside in. The rear of the lower trailing arms fastens into the lower bag mount using 7/8 x 5” bolts, flat washers, and lock nuts
from the inside out. Do not tighten bolts until alignment is completed.

Note: On Dynamax RV, you have to put the right hand knuckles in the DS side plate
before putting it on the frame and left hand knuckles in the PS side plate. Pinch bolts
will be orientated from inside out.

TRAILING

ARM

/7/8" x5 1/2” bolts \

7/8” x 5” bolts
Drill and tap location shown with 1/4”-20” tap and bolt in
loop clamp with 1/4”-20 x 1/2” Allen head socket bolts.

Attach E brake cable to loop clamp.

K

Stock height will have 2”
spacers under the air bags




22) Check to make sure the tailpipe has clearance and isn't rubbing on the fuel tank plastic skid plate.
Make sure you can put your hand in between. If not, adjust the upper exhaust hangers by bending them
accordingly. NOTE: On lowering kit models, when dumped, the exhaust may hit on the Panhard bar.

This is normal and will not effect anything.

22



ment is the same on both sides within 1/8”.

Front trailing arm mounts
Front trailing arm mounts
Front trailing arm mounts
Lower bag mounts

Upper bag mounts

Upper bag mounts

Air bags

Air bags

Air bags

Pan hard bar

Pan hard bar U-Bolt

Pan hard bar mount

Pan hard bar mount (lower)

Trailing arms (pinch bolts)
Trailing arms
D bushing (factory OEM)

ALIGNMENT

1) Once all the brackets are installed and tightened, adjust the jack stands that are holding up the rear of the frame so that
the distance between the upper and lower air bag mounting brackets is 8”. Once this height is set, refer to the original meas-
urements taken in pre-installation checklist. After the adjustments are made torque all the 7/8” bolts to 275 Ib./ft.

2) Check wheelbase measurement on vehicle: To adjust wheelbase, turn either both left or both right trailing arms as a set.
This will prevent the trialing arms from binding. Keep checking measurement and adjusting until your wheelbase measure-

3) Check pinion angle with angle gauge. It is important to place gauge in exact position used to take measurement in the be-
ginning. To adjust pinion angle, adjust either both top or both bottom trailing arms. Always turn them the same direction and
only 1/2 turn at a time. Keep checking measurements and adjusting until your pinion angle is the same as your initial measure-

Torque Table
Paint
Fastner Nut/Bolt LB/FT Torqued? mark?
1/2" UNF Nuts 85
5/8" UNF Nuts 150
7/16" UNF Nuts 50
3/4" UNF Nuts 175
1/2" UNF Nuts 85
5/8" UNF Nuts 150
1/2" UNC Nuts 35
1/2" UNC Bolts 35
3/4" UNF Nuts 35
5/8" UNF Nuts 75
1/2" UNF Nuts 85
1/2" UNF Nuts 85
5/8" UNF Nuts 150
5/8" UNC Nuts 150
7/8" UNF Nuts 275
12 mm Bolts 75

23



FINAL DIMENSION SHEET

I_ WHEEL BASE DIMENSION

: : CENTERING DIMENSION 2

) )
[ SR

<< FRAME TO GROUND

<

=

CENTERING DIMENSION 1

[ Eﬁ !
-

WHEEL BASE DIMENSION

NOTES:

24



OWNER GUIDELINES

The Kelderman suspension needs no lubrication and little maintenance. However immediate corrective action should be taken if a
serious malfunction occurs.

CAUTION! If maintenance or service is to done on the air system be sure to drain all air from the system. Serious injury could occur
if components are removed while the system is full of air.

PRODUCT OWNER RESPONSIBILITIES

e Owner is solely responsible for pre-operation inspection, periodic inspections, maintenance, and use of the product as speci-
fied the particular Kelderman Mfg. instructions available by product model, except as specified in this warranty, and for
maintenance of other vehicle components. Of particular importance is the re-torque of fasteners including axle bolts, four link
bolts, and pan hard bar bolts. This re-torque must be performed within 90 days of the suspension being put into service.

e Owner is responsible for “down time” expenses, cargo damage, and all business costs and losses resulting from a warrantable
failure.

e The Kelderman Air Suspension is fully automatic in controlling the height of the chassis. No manual intervention to control air
pressure is needed during the course of operation.

e On a mechanical control system the compressor switch must be on the for the compressor to operate. During the starting cir-
cumstances, (i.e. extremely cold weather) it is recommended to turn the compressor switch off until the vehicle is running so it
will not draw current from the battery. The compressor is controlled by the pressure switch located in the air control box. This
switch automatically turns the compressor on when the tank pressure falls below the preset low point of the pressure switch
and turns the compressor off when the tank pressure reaches the preset high point of the pressure switch.

e  On a mechanical control system the low pressure warning light indicates a severe drop in the tank pressure (below 45 PSI).
Immediate corrective action should be taken to determine the cause of air loss. Compressor switch should be turned off if low
pressure warning light is on and remains on even after the compressor has run for a normal period of time. NOTE: The low
pressure warning light could come on briefly when the “dump” feature is being used.

e |tisimportant release any moisture contained within the air tank on a regular basis. This is done by pulling on the attached
release cable for approximately 5 seconds. Not releasing the moisture on a regular basis could cause the system to operate
properly.

e On an electronic control system it is vital that you remove the main fuse located by the battery during any jump starting of the
battery or replacement of parts.

CHECK AT EVERY VEHICLE SERVICE INTERVAL:
Check ride height to ensure that it is within 1/4”.
Check for air leaks around fittings.
CHECK AFTER THE FIRST 1000 MILES:
Recheck and tighten any loose fasteners.
Check for any loose or worn components.
CHECK AFTER EVERY 30,000 MILES:

Check trailing arm and pan hard bar bushings for wear; replace if worn.

25



Rear fuel tank delete truck shown

26



y ek

e
1 o o i S 2N SRR

/] b AWM W
i slaﬁsﬁvwﬁﬂlﬂa,? : !
| _-_i_ﬁ o W R R Wiy 8

N

|
¥

27



\
. N

28



VieldleSisaaisa.

AIR SUSPENSION SYSTEMS

If you require technical support during installation or use of a Kelderman Air Suspension System, please call our toll-

free number, 1.800.334.6150, and one of our technicians will be happy to assist you. Kelderman Air Suspension Sys-

tems is open 7-4:30 PM Central Standard Time. If your vehicle operates with a Hadley electronic air control system,
please call 616-608-1224 for support with the air control system.

Troubleshooting Tips

Decreased ride quality — Measure the height of the air bags at the bag closes to the cab on each side. The bags
should measure 8” tall between the plates for proper ride quality.

Noise from the suspension — Noise over bumps could indicate worn bushings from wear and tear on the suspen-
sion. Inspect pan hard bar, trailing arm, sway bar end links and sway bar bushings for damage. Replace as neces-

sary.
Increased body roll — Inspect rear sway bar, end links, bushings w/ D-Rings for damage. Replace as necessary.

Loss of air pressure — Follow air lines on the vehicle and inspect for damage. Check all fittings and connectors and
air bags for damage. A damaged component should be replaced as quickly as possible to avoid downtime.

Compressor Operation — If the compressor does not turn on to fill the tank/system, check the fuse for the system
commonly located by the battery under the hood. If the compressor will not turn off check to see if there is air
pressure in the tank. If the tank has pressure, locate the pressure switch and check for voltage.

For further assistance please call our toll-free number, 1.800.334.6150, to receive support.

29



